Treatment of Priapism

	Time from onset
	Features

	4 hrs
	Prolonged erection

	12 hrs
	Trabecular interstitial oedema

	12-24 hrs
	Destruction of sinusoidal endothelium

	24 hrs
	Exposure of basement membrane

	48 hrs
	Thrombi in sinusoids

Smooth muscle necrosis

Fibrosis


Management

Up to 4 hours:
Brisk walk




Walk up and down the stairs




Cold bath/ Shower ice packs

Up to 6 hrs:

Seek specialist help

1. Aspirate 50ml blood from corpora cavernosum using butterfly needle (18G or 20G) using aseptic technique and ring block

2. Repeat if necessary on either side. If fails, try 3.

3. Intracavernosal injection of α1 – agonist (phenylephrine)

· Dilute 10mg (1ml) up to 10ml with normal saline

· Inject 0.5 mg (0.5ml) at each time

· Repeat every 5 mins to a maximum of 2.5mg (2.5ml)

· Monitor BP and pulse

· Caution in patients with hypertension, IHD, MAOI

If all fail, consider embolization, shunt surgery

Sickle patients: 

Analgesia

Hydration

Analgesia

May need transfusion

Refer haematologist

